






Water Treatment Practice N3 

  

Gateways to Engineering Studies 
1 
 

  

 

1.1 Introduction ................................................................................................................................... 15 

1.2 The SI (System International d’Units) ....................................................................................... 15 

1.2.1 SI base units ................................................................................................................................ 15 

1.2.2 Derived SI units ........................................................................................................................... 15 

1.2.3 Other units used in practice .................................................................................................. 16 
[...]
11.4.10 Bentonite and other clays 

Bentonite and kieselguhr are used when raw water has a low turbidity in order 

to weight the floc formed by the flocculant and are known as weighing 

agents. 

 

11.4.11 Precipitated calcium carbonate 

Ideal flocculant aid which can be used the same way as clays, together with 

another flocculant. When treating soft water in a sludge blanket type of 

sedimentation tank, it reduces or eliminates the corrosive properties of water.   

 

Excess     in water reacts with       to dissolve some of it.  Little or no lime is 

needed for pH correction. 

 

11.5 Excess lime process 
The process is more economical when slaked lime is produced on site by 

burning limestone in kilns. 

 
                                            
(Limestone)                   (Calcium oxide) 

 

Lime is slaked. 

 

heat 



Water Treatment Practice N3 

  

Gateways to Engineering Studies 
140 

 

The calcium oxide (unslaked lime) is treated with water to form slaked lime 

       . 
                      

 

11.5.1 Temporary hardness 

When water is high in both temporary and permanent hardness, it is treated 

with an excess of slaked lime to obtain a pH of 11,0. 

 
                                        
 

      is insoluble crystals (limestone) which can be removed. 

 

pH less than 11,0 

 
                                              
 

pH higher than 11,0 

 
                                    
 

      crystals are absorbed into the floc during the conditioning process and 

serve to weight the floc making it to settle more quickly. 

 

11.5.2 Permanent hardness 

        also forms when       (permanent hardness) is present.  Softening is 

not achieved because the magnesium ions are exchanged for calcium ions to 

form       (gypsum). 

 
                                  

 
An advantage of the high pH (due to        ) is that most bacteria in water 

will be destroyed. After pre-sedimentation, the relatively clear effluent still 

containing an excess of lime in solution, must undergo re-carbonation 

(secondary treatment). 

 
The excess          is neutralised by bubbling     (from burning limestone) 

through water.        crystals precipitate and        pass into solution to help 

control the saturation index of water. 

 

11.6 Reasons for post-precipitation 
Some of the fine      crystals formed do not settle out easily their own and 

need the addition of a flocculant. Ferric chloride gives best results. The same 

conditioning is necessary as for the primary sedimentation process and a 

second series of sedimentation tanks is thus necessary. 

 

The secondary sedimentation process can sometimes be eliminated by 
adding an excess of     to convert          to soluble          . 



Water Treatment Practice N3 

  

Gateways to Engineering Studies 
141 

 

11.7 Dosing equipment 
There are two different methods of dosing chemicals:  

 

 liquids 

 solids followed by solutionising 

 

It is important not to feed flocculants in dry form into the raw water. 

 

11.7.1 Solutions 

A container IS necessary for the solutionising and it is then dosed through a 

constant head feeder, piston pump, diaphragm pump or any other positive 

displacement pump.  

 

If lime is used, a stirrer is necessary in the container to keep an even suspension. 

In this case a small centrifugal or mono pump is the most suitable.  

 

The container should be able to hold solution for at least eight hours. A second 

tank is advisable to ensure continuation of the process. 

 

11.7.2 Dry feeders 

These feeders are equipped with a hopper and interconnected feeder. The 

feeder functions by means of a conveyor belt; a wormscrew, slowly rotating 

disc, etc. 

 

It is important to determine exactly how much the feeder delivers when set to 

various calibration marks. The dry flocculant is then solutionised and flows onto 

the dosing point.  

 

Sufficient water and time should be alloced for complete solutionising. An 

electric stirrer can be of great help. The containers and stirrers should be acid 

resistant.  

 

11.8 Laboratory jar tests 
Jar tests are done to determine the most economical amount of floc to be 

added to the raw water for optimum clarification. Efficient coagulation and 

flocculation is influenced by the following factors:  

 

 temperature 

 turbidity 

 colour 

 pH 

 alkalinity 

 time and effectiveness of mixing 

 agitation during floc formation 

 characteristics of coagulants being used 

 hydraulic conditions during flocculation 



Water Treatment Practice N3 

  

Gateways to Engineering Studies 
142 

 

Jar tests are done when: 

 

 new water sources are developed 

 when sudden changes occur in quality of existing water sources 

 

The tests are done as follows: 

 

 One would normally start with alum and lime as these are the most 

generally used flocculants. 

 

11.8.1 Sampling 

A representative sample for four series of jar tests should be taken. The period 

over which the tests are carried out should be quick so as to prevent a rise in 

temperature. Determine pH, colour and turbidity of raw water. F 

 

ilter the water through filter paper and determine the colour and turbidity 

again. Place the six samples in the beakers, add required flocculant/s to each 

beaker, stir for 2 minutes at 100 r/min and at 40 r/min for 8 minutes.  

 

Record the nature of floc formed. Switch the stirrers off and allow to settle for 

10 minutes. Determine the colour and turbidity of the super natent and also of 

the filtered water. Determine the pH of each sample. 

 

 
 

Figure 11.2 Laboratory jar stirrer 

 

11.8.2 Application of jar test results 

Once the optimum dosage has been determined in the laboratory, it must be 

applied on the plant. In the laboratory the dose is determined according to 



Water Treatment Practice N3 

  

Gateways to Engineering Studies 
143 

 

the standard method and expressed as mg/l when this is applied to the plant, 

the method used is to convert all units to the same group: 

 
                    
 

This can be applied as follows: 

 

 

Worked Example 11.1 

The optimum dose determined by the jar test is 20 mg/l. The flow through the 

plant is          . What will the dosage be? 

 
                  

 
                               
                                                            

                                        
     

   
 

                                                         
 

This means that the dry feeder must be set to deliver 600 g/min. 

 

 

Worked Example 11.2 

At the end of the day, 880 kg Alum was used to treat 43,4 Ml of water. 

Calculate the dosage in mg/l. 

 

         
              

    
 

                  
      

       
 

                              
                             
 

This means that the dosing for the day is acceptable in relation to the 20 mg/l 

determined in the laboratory. 

 

 

Worked Example 11.3 

The optimum dosage is 20 mg/l.  It is expected that 18 000 000 m3 water will 

be treated during the year. Alum costs 8 c/kg. Calculate how much should 

be budgeted for the year. 

 
                                 



Water Treatment Practice N3 

  

Gateways to Engineering Studies 
144 

 

                                               
 

                       
 

                       
             
           
 
                           
            
                   
 

 

 

 

 

Worked Example 11.4 

If the capacity of the plant is 4 500 m3/d, with an optimum dosage of 45 mg/l, 

calculate the number of full bags of alum to be dissolved in 2 containers and 

the size of the containers if it is to last for approximately 12 hours. 

 

Quantity of alum needed per day: 

 
                             
                                   
                                          
                                 
                                
 

  4 x 50 kg bags are needed per day, thus 2 bags per container. 

 

If a 10% solution is required, the containers should be approximately 1 m3 in 

capacity.  Dissolve 2 x 50 kg bags of alum and make up to 1 m3 with water. 

 

The volume of solution to be dosed: 

 

1 m3 solution must be dosed in 12 hours 

 

         
         

      
 

                                                
 

It can also be calculated by the following formula: 

 
             

Where:  C1 = concentration of alum (kg/m3) 



Water Treatment Practice N3 

  

Gateways to Engineering Studies 
145 

 

 V1 = volume alum to be dosed per minute (ml) 

 C2 = optimum dosing desired (g/m3) 

 V2 = flow of raw water (l/min) 

 

     
    

  
                                   

         
                    

         
 

                      
 

Dosing equipment should be set according to jar test results and calculations 

for optimum clarification. 

 

 

Worked Example 11.5 

A tank with capacity 20 m3 is given. Prepare a 10% solution (m/m) is this tank. 

How much chemicals would you need to prepare this solution? 

 
                                               
                                                                     
                                                  
 

 

Raw water is pumped to a works at 65 m3/l. The above solution must be  

dosed at 100 mg/l. At what rate (seconds/litre) must the solution be dosed? 

 

             
                                   

       
  
 

        
 

                              
            

    
  
 

          
 

                              
     

   
 

                                                 
 

(864 = constant value to convert 24 hours to seconds) 

 

Take Relative density as 1 

65m3/h = 

= 1 560 m3/d 

= 1,56 ml/d 

 

 

 



Water Treatment Practice N3 

  

Gateways to Engineering Studies 
146 

 

 

Activity 11.1  

1. Define: a) temporary hardness b) permanent hardness 

2. The optimum dosage is 25 mg/l. It is expected that 14 000 000 kl of water 

will be treated during the year. How much alum will be used for this time 

period? 

3. Give the reaction when limestone is burnt. 

4. What is the purpose of jar tests? 

5. Discuss in short the influence of mixing on flocculation. 
 

 

Self-Check 

I am able to: Yes No 

 Describe destabilisation of colloidal particles   

 Describe the following processes:   

o flash mixing   

o floc formation   

o floc conditioning   

 Describe flocculants and flocculant aids:   

o optimum floc and pH adjustment   

o Aluminium sulphate - amphoteric properties, optimum pH 

range for aluminium hydroxide 
  

o Ferric chloride - optimum pH range for ferric hydroxide   

o Ferrous sulphate, ferrous salts (under special conditions), 

floccotan, sodium aluminate, synthetic polyelectrolytes 

(anionic, cationic and non-ionic), lime, sodium carbonate, 

acids, activated silica, bentonite and other clays,  

precipitated calcium carbonate 

  

 Describe excess lime treatment for flocculation of hard waters 

followed by recarbonation 
  

 Reasons for post precipitation   

 Dosing equipment   

o liquids, solids followed by solutionising   

o calibration of dosing equipment   

o control of dosing rates   

 Describe laboratory jar tests (theory only)   

 Apply laboratory jar test results and set dosing equipment   

 Maintain records   

If you have answered ‘no’ to any of the outcomes listed above, then speak to 

your facilitator for guidance and further development. 

 

  



Water Treatment Practice N3 

  

Gateways to Engineering Studies 
147 

 

 

 

 

12.1 Introduction 
 

 

This module deals with the second step in the clarification process, 

namely sedimentation.  

 

On completion of this module you should understand the principles of 

sedimentation and the factors affecting it. You should understand common 

problems encountered. 

 

Learning Outcomes 
On completion of this module, students should be able to: 

 

 Explain the principles of sedimentation 

o Factors affecting the process - size, temperature and viscosity of water, 

depth, surface area, inlet and outlet flow rate 

 Identify common problems 

o Short circuiting 

o eddy currents 

o convection currents 

o wind action 

o algae 

 Identify and describe types of tanks 

o Fill and draw 

o horizontal flow 

o vertical flow with sludge blankets 

o vertical flow without sludge blanket 

o radial flow tanks 

 Perform the following calculations: 

o Nominal or theoretical retention time 

o % efficiency of retention 

o upward flow velocity 

o weir overflow rate 

 Describe sludge draw-off 

 Demonstrate maintaining control and records 



Water Treatment Practice N3 

  

Gateways to Engineering Studies 
148 

 

You should also know and be able to draw the different types of 

sedimentation tanks and be able to do calculations regarding retention time, 

efficiency of retention, upward flow velocity and weir overflow rate. 

 

12.2 Principals of sedimentation 
The sedimentation/clarification process consists of the removal, under 

gravitational force, of particulate chemical floc and precipitates from 

suspension, with a density greater than that of water.  

 

The purpose of the process is to remove as much colloidal and suspended 

matter as possible and so lessen the load on the sand filters. Sedimentation 

occurs naturally in dams and lakes, but at the waterworks, ideal conditions 

must be created for it, with sludge removal also provided. 

 

12.2.1 Factors affecting sedimentation 

The settling rate of a particle in water depends on the following: 

 

a) The temperature and thus the viscosity of the water. Warm water is less 

viscous and a particle will settle more rapidly than in cold water. 

b) The size, shape and specific gravity of the particle: bigger, rounder and 

heavier particles settle more quickly. The size of a floc is not necessarily an 

indication of its weight. Large floes are normally light and feathery and 

filled with water and settle slower than small dense floes. 

c) Surface area of the tank: the larger it is, the slower the upward flow velocity 

and the quicker the floc settles. 

d) Effective depth of the tank: it must be deep enough to be able to store 

sludge. 

e) Effective retention time must be long enough to allow floc particles to 

settle. 

f) The rate of flow through the tank must be fairly slow. 

g) Design of inlet and outlet: the inlet should allow smooth entry. Turbulence 

can be eliminated by adding baffles at the point of entrance. The outer 

design is very important. The weir length and uniformity of overflow are 

important. Water should overflow evenly at not more than 10 m3/h/m 

length of weir. 

h) Overflow rate or upward flow velocity: is the rate at which water in the tank 

rises at normal flow rate. As long as the settling rate of floccules is greater 

than the upward flow rate, the floc will settle. Normal upflow rate is ± 1 

m/hour. Higher upflow rates need excessive flocculants and lead to shorter 

filter runs. Upflow velocity can also be expressed as m3/m2/h. 

 

12.3 Common problems 
Flow should be evenly distributed across the inlet of the basin. If currents permit 

a substantial portion of the water to pass directly through the basin without 

being retained for the intended time, the flow is said to be "short circuiting".  



Water Treatment Practice N3 

  

Gateways to Engineering Studies 
149 

 

Properly located baffles near the entrance to the basin will distribute the flow, 

reduce turbulence and reduce dead space in the basin.  

 

Temperature changes as little as 0,5 ºC can cause convection currents with 

resulting carry-over of excessive quantities of floc to the filters and their 

premature clogging.  

 

A sudden increase in mineral content of the raw water by about 1 000 mg/l 

and therefore an increase in density will have the same effect.  